850

®

made for garden




-

made for garden

850

Position Part number Nazev Name
1 845002001 Sroub M12x30 Screw M12x30
2 VP-12 Velka podlozka 12 Big washer 12
3 845002003 Vnéjsi podloZka kotouce Outer blade washer
4 845002004 Kotou¢ 700x30x3,2 64T Saw blade 700x30x3,2 64T
5 845002005 Vnitfni podloZka kotouce Inner blade washer
6 845002006 Pero 8x7x30 Key 8x7x30
7 845002007 Motor Motor
8 845002008 Kryt Cover
9 M-06 Matice M6 Nut M6
10 P-06 Podlozka 6 Washer 6
11 845002011 Kryt kotou€e posuvny Saw blade cover (moving)
12 VP-06 Velka podloZka 6 Big washer 6
14 ST4,2*9,5 Sroub ST4,2x9,5 Screw ST4,2x9,5
15 S-06*16 Sroub M6x16 Screw M6x16
16 SV-06*16 Sroub M6x16 Screw M6x16
17 845002017 Ochranny §tit Shield
18 845002018 Plastovy prouzek set (6 ks) Plastic plate set (6 pcs)
20 845002020 Kolébka Working table
21 845002021 Osa pruziny Spring axle
22 S-08*25 Sroub M8x25 Screw M8x25
23 P-10 Podlozka 10 Washer 10
24 M-10 Matice M10 Nut M10
25 845002025 Zajistovaci tahlo Lock plate
26 P-08 Podlozka 8 Washer 8
27 M-08 Matice M8 Matice M8
28 845002028 Zavlatka Cotter pin
29 845002029 Kolo Wheel
30 P-20 Podlozka 20 Washer 20
31 845002031 Drzak osy kol Wheel axle bracket
32 845002032 Zavlacka Cotter pin
33 845002033 PruZina Spring
34 PP-22 Pruzna podloZka 22 Spring washer 22
35 S-08*20 Sroub M8x20 Screw M8x20
36 P-08 Podlozka 8 Washer 8
37 845002037 Spojovaci lista Connecting plate
38 845002038 Madlo Handle
39 S1-08*25 Sroub M8x25 Bolt M8x25




HEEhT 850

made for garden

Position Part number Nazev Name
40 845002040 Ram Frame
42 845002042 Spojovaci lista Connecting bar
44 M-05 Matice M5 Nut M5
45 845002045 Deska spinate Switch board
46 845002046 Spina¢ Switch
47 845002047 Sroub M5x50 Screw M5x50
48 845002048 Cep Pin
49 845002049 Retizek Chain
50 845002050 Sroub M6x20 Screw M6x20
52 845002052 Objimka Sleeve
53 845002053 Kryt kotouc¢e Saw blade cover
54 845002054 Lista Plate
55 M-06 Matice M6 Nut M6
56 845002056 Podlozka Washer
57 845002057 Sroub M6x25 Screw M6x25
58 M-08 Matice M8 Nut M8
59 845002059 Sroub Screw




